
JR
GE

19-007

JICA SURVEY ON EXAMINATION OF

MONITORING METHODOLOGY FOR

INDICATOR OF SDG 6.3.1 IN VIETNAM

FINAL REPORT

Socialist Republic of Vietnam

March 2019

Japan International Cooperation Agency (JICA)

Nippon Koei Co., Ltd.





JICA SURVEY ON EXAMINATION OF

MONITORING METHODOLOGY FOR

INDICATOR OF SDG 6.3.1 IN VIETNAM

FINAL REPORT

Socialist Republic of Vietnam

March 2019

Japan International Cooperation Agency (JICA)

Nippon Koei Co., Ltd.





JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

i 

Table of Contents 

Summary of JICA Survey on Examination of 

Monitoring Methodology for Indicator of SDG 6.3.1 .................................................................. S-1 
[...]
Table 2-19  Septage Characteristics in Hanoi 

Parameter 
Measured (mg/L) 

Reference 
Max Min Average 

BOD 22,400 12,200 16,033 M. Bassan, H. Harada, L. 

Schoebitz, L. Strande, N. 

Viet Anh, and V. T. Hoai 

An 

COD 83,830 2,830 30,526 

SS 71,077 1,380 21,173 

NH4-N 1,670 50 390 

T-N 1,670 180 1,285 

T-P 2,490 30 202 
Source: David Robbins, 2015. Co-treatment of Septage with Municipal Wastewater in Medium Sized Cities in Vietnam,  SCE 

Aménagement & Environment for Cities Development Initiative for Asia 

  



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

22 

Table 2-20  Septage Characteristics in Da Nang 

Parameter Max Min Average 

SV30 (%) 96 0 34.41 

pH 8.2 7.3 7.8 

Alkalinity (mg/L) 3,280 1,300 2,228 

SS (mg/L) 73,200 1,750 36,523 

BOD (mg/L) 24,800 389 12,949 

COD (mg/L) 64,400 2,550 40,496 

T-N (mg/L) 5,180 408 2,706 

T-P (mg/L) 2,028.1 98.6 970.8 

Coliform (MPN/100mL) 92×105 22×103 29×105 

Source: Nguyen Duc Huynh et al., 2012. Study on current usage & management of septic tank & its sludge in households in Da 

Nang city, the collection of the 8th Student Conference Reports of Science Research - Da Nang University in 2012 

(e) Example of Treatment and Utilization of Fecal Sludge 

<Hai Phong> 

Fecal sludge management is not a major business of Hai Phong SADCO. Besides scheduled desludging for 

households in the city by a part of collected wastewater fee, the income from desludging services does not 

cover the expenses. Hai Phong SADCO has to provide cross-subsidy for FSM activity. 

In the Hai Phong SADCO’s GIS database, 86,501 of the septic tanks in 4 urban districts are recorded to 

conduct scheduled desludging. Hai Phong SADCO is planning a desludging interval every 5 to 6 years for 

household septic tanks, and every 1 to 2 years for the communal houses (living apartments). All the 

expenses for desludging is covered by collected wastewater fee. 

Hai Phong SADCO is also operating Trang Cat sludge treatment complex constructed by the WB project. 

Trang Cat treatment area is 5 ha, including 3 composting lines for sludge and organic wastes, 0.4 ha of 

settling pond, 1 ha of sludge drying bed, 0.6 ha of receiving pond, and 1.2 ha treatment ponds. The plant is 

equipped with modern tools like crane, mixing and turn over machines, sieving machines, and pumps, etc. 

The amount of sludge brought to Trang Cat is ranging from 10,000 to 25,000 m3 per year. The projected 

amount of treated sludge will be increased when the Environmental Sanitation Project, funded by JICA, is 

operational. 



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

23 

 

Source: Institute of environmental science and engineering (IESE), Hanoi University of Civil Engineering, 2011. Final     

Report on Landscape Analysis and Business Model Assessment in Fecal Sludge Management: Extraction and 

Transportation Models in Vietnam 

Figure 2-4  Process Line of FS Treatment in Trang Cat Plant 

<Hanoi> 

Fecal sludge collected by the Cau Dzien enterprise (or Hanoi URENCO 4) is mostly from public toilets. 

Solid waste brought into Cau Dzien is mostly from the city markets. The plant was built in 1992, and 

upgraded in 2002 by Spanish ODA loan. The design capacity of Cau Dzien composting plant is 13,600 

tons/year. Fecal sludge is an additional material which is co-composted with separated market organic waste 

for the composting process. Theoretically input of fecal sludge into the composting pile at appropriate 

sludge/organic waste ratio provides more favorable environment of C/N ratio and moisture for the 

composting process, and it is expected to contribute to producing better quality of compost product. The 

current capacity of the plant is around 5,000 tons of compost per year. 



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

24 

 

Source: Institute of environmental science and engineering (IESE), Hanoi University of Civil Engineering, 2011. Final     

Report on Landscape Analysis and Business Model Assessment in Fecal Sludge Management: Extraction and 

Transportation Models in Vietnam 

Figure 2-5  Flowchart of Co-composting Process at Cau Dzien Waste Treatment Plant 

There are 80 staff in the plant: 15 engineers, 5 vocational school graduates, and 60 workers from different 

departments dealing with organic waste collection, transportation, separation, compost production, 

marketing and sale of compost. FSM is only a small business of the plant. Even though the reported amount 

of sludge collected and brought to Cau Dzien is 50 tons/day, the team has found that the actual sludge 

brought into the plant is only 10 to 20 tons. There is no evidence during the survey that Cau Dzien has a 

constant number of fecal sludge trucks delivering. Compost product is produced from organic waste at Cau 

Dzien despite operation of fecal sludge composting process line. 

According to the survey in Hanoi, the emptying frequency of once every 5 - 10 years covers 64% of the 

total surveyed households (300 households) in the urban area. The average desludging interval of septic 

tanks in Hanoi is 6.2 years. According to the same survey in Haiphong, the emptying frequency of once 

every 5 - 10 years covers 29% of the total surveyed households (232 households) only. About 6% of 

households emptied twice a year. The average desludging interval of septic tanks in Hai Phong is 4.4 years. 

 



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

25 

(f) Desludging Cost  

According to the survey in Hanoi and Hai Phong, in most of cases, the desludging fee is higher than VND 

500,000 (USD 24.30). Another survey result by a Japanese company’s survey in Hanoi, reported the cost 

of desludging by private companies is from 200,000 to 300,000VND/m3. 

(g) Other On-Site Facilities 

Johkasou as on-site wastewater treatment facility 

Many “Johkasou” are installed as other on-site facility in Vietnam. According to the survey conducted 

Johkasou System Association (Japan), a total 1,037 units of Johkasou have been installed in Vietnam: 612 

units of large scale types and 425 units of small and medium size types. However, there are many pilot 

facilities sponsored by Japanese government, etc. 

KUBOTA Corporation and FUJI CLEAN Co, Ltd. are representative companies for Johkasou in Vietnam. 

Since effluent control regulation for the medical drainage was strengthened in Vietnam, KUBOTA has been 

trying to sell Johkasou to hospitals in Vietnam. KUBOTA exports 100 units of large-scale Johkaso per year 

from Japan, and it has already installed 800 units in total. 

It is thought that all of facilities for hospitals are installed by KUBOTA as shown in Table 2-21. 

On the other hand, FIJI CLEAN provides small-scale Johkasous for high-quality houses in Vietnam. 

Table 2-21  Situation of Installing Johkasou in Vietnam 

Area 
Year of 

installation 
No. of Plant Scale Purpose Remarks 

- 2010-2013 320 25-1,000 m3/day Hospital  

Hanoi  2011 480 For 5 people Households  

Ditto 2012 1 5 m3/day Factory Model project 

- 2013 1 3.5 m3/day -  

- 2013 1 6 m3/day -  

- 2013 1 1 m3/day -  

Hanoi 2014 80 For 5 people Household  

Ditto 2014 1 For 100 people Kindergarten METI project 

- 2014 25 For 5,7,10 people Hospital  

- 2014 1 For 21 people Hospital  

- 2014 1 10 m3/day Hospital  

- 2014 33 25-800 m3/day Hospital  

- 2014 2 25-200m3/day Hospital  

- 2015 11 25-500m3/day Hospital  

Source: Kankyo Bunseki Kenkyusho Co.,Ltd et al., 2016.Improvement of domestic wastewater treatment through transferring 

operation, maintenance and management techniques for “Johkasou”, Feasibility Survey with the Private Sector for 

Utilizing Japanese Technologies in ODA Projects 

Wastewater treatment facilities (WWTF) for new high-rise condominiums as decentralized wastewater 

treatment facility 

As examples of decentralized wastewater treatment facilities, the results of treated water quality by WWTF 

for new high-rise condominiums are shown in Tables 2-22 and 2-23. Also the example of treatment flow 

diagram of WWTF for the new high-rise condominium (Vinhome Times City- Park Hill in Hanoi) is shown 

in Figure 2-7. In this condominium, the sequencing batch reactor (SBR) method has been applied as 



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

26 

wastewater treatment method. In addition, the layout of WWTF for ECO-GREEN Condominium is shown 

in Figure 2-8. In this WWTF, anaerobic-aerobic activated sludge process (AO method) has been applied. 

The treated water qualities of WWTFs for both of condominiums meet the domestic wastewater standard 

(QCVN 14/2008/BTNMT) as shown in Tables 2-22 and 2-23. 

Table 2-22  Example of Treated Water Quality by WWTF for Condominium  

(Vinhome Times City- Park Hill in Ha Noi: 29/09/2016) 

No. Parameter Unit 
Before 

treatment 
After treatment 

QCVN14/2008 

/BTNMT (B) 

1 pH - 7.5 7.2 ✓ 5-9 

2 BOD5 (20oC) mg/L 300 20 ✓ 50 

3 TSS mg/L 282 42 ✓ 100 

4 TDS mg/L 821 298 ✓ 1,000 

5 Sulfur mg/L 2.3 0.85 ✓ 4.0 

6 Ammonium mg/L 39.5 3.8 ✓ 10 

7 Nitrate (NO3
-) mg/L 43.8 12.6 ✓ 50 

8 Vegetable oil and grease mg/L 14.6 2.0 ✓ 20 

9 Surfactant mg/L 4.12 0.93 ✓ 10 

10 Phosphate (PO4
3-) mg/L 13.4 4.2 ✓ 10 

11 Coliform MPN/100mL 13,500 2,100 ✓ 5,000 

Source: Management Company of this condominium.   ✓：Indicating to meet standards 

Table 2-23  Example of Treated Water Quality by WWTF for Condominium 

(ECO-GREEN in Ha Noi: 4/10/2017) 

No. Parameter Method Unit 
Treated water 

quality 

QCVN14/2008 

/BTNMT (B) 

1 pH TCVN 6492:2011 - 6.7 ✓ 5-9 

2 Total oil & grease TCVN 5070:1995 mg/L 0.6 ✓ 20 

3 Ammonium SMEWW 4500 NH3-F 2012 mg/L 8.91 ✓ 10 

4 BOD5 TCVN 6001-1:2008 mg/L 6 ✓ 50 

5 TSS TCVN 6625:2000 mg/L 6 ✓ 100 

6 TDS QT-HT-02 mg/L 457 ✓ 1,000 

7 Sulfur SMEWW 4500-S2-.D:2012 mg/L < 0.01 ✓ 4 

8 Phosphate TCVN 6202:2008 mg/L 4.49 ✓ 10 

9 Nitrate SMEWW 4500-NO3-.E:2012 mg/L 16.34 ✓ 50 

10 Surfactant SMEWW 5540:2012 mg/L 0.07 ✓ 10 

11 Coliform TCVN 6187-1:1996 
MPN/10

0mL 
4,600 ✓ 5,000 

Source: Management Company of this condominium.   ✓：Indicating to meet standards 

  



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

27 

 

Source: Management Company of this condominium. 

Figure 2-6  Treatment Flow Diagram of WWTF for Vinhome Times City- Park Hill Condominium 

 

 
Source: Management Company of this condominium 

Figure 2-7  Layout of WWTF for ECO-GREEN Condominium and its Treatment Flow 

Inflow 

Settling tank 

Equalization tank 

Selector chamber 

SBR chamber 

Disinfection tank 

Outflow piping 

To remove trash, sand, oil 

To regulate the flow 

To remove BOD5, convert NH4+ to 

NO3
- 

Sludge: settling, clear water separating 

To remove pathogenic bacteria 

To discharge treated water 

Sludge storage tank 

Sludge dewatering 

Treated sludge 
(transported to landfill) 

NaClO 

Air blower 

Water bodies 
(Need to meet standards: QCVN14:2008/BTNMT) 

(1) Primary Settling tank  

(2) Oil separation tank 

(3) Equalization tank 

(4) Anaerobic digestion treatment tank 

(5) Aerobic digestion treatment tank 

(6) Secondary settling tank  

(7) Disinfection tank 

(1) (1) 

Treatment capacity: 7,500 m3/day 

Treatment capacity: 550 m3/day 

(3) 

(2) 

(3) 
(3) 

(4) (4) 
(5) 

(7) 

(7) 

(7) 

(7) 

(6) (5) 



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

28 

(4) Field Survey of On-site Treatment Facilities 

(a) Objectives of the Field Survey 

The field survey of on-site treatment facility was conducted to confirm general usage condition of septic 

tanks, and to obtain analytical results of wastewater inflowing to and outflowing from the septic tanks in 

the urban area and local area of Hanoi City and Hai Phong City. Its features are described below. 

(b) Method of Sampling in the Interview Survey 

The number of interview survey samples is as follows. 

Hanoi City:          Urban area; 60    rural area; 60 

Haiphong City:       Urban area; 40    rural area; 40    Total: 200 samples 

The target interviewees were selected by the following steps. 

Urban area 

(1) Compare population of each district, and select the districts recognized as typical urban area,  

where population is large, proceeding with urbanization, and increasing is remarkable. 

(2) Select 2 communes randomly from all communes in the target districts. 

(3) Select 3 households randomly in the selected communes. 

(4) Select representative public and commercial facilities additionally in each target city. 

Rural area 

(1) Select the districts having the following characteristics: low population density, small fluctuation of 

population, high ratio of agricultural and forestry land, and positioned near the selected urban districts. 

(2) Select 3 communes randomly from all communes in the target districts. 

(3) Select 3 households randomly in the selected communes. 

(4) Select representative public and commercial facilities additionally in each target city. 

 

Source: JST 

Figure 2-8  Example of Process for Selecting Survey Target 

Districts1 

Commune1 

Commune2 

Household1 

Household2 

Household3 

Chose 2 communes 

at random 

Chose 3 house hold 

at random 

8 districts 

Districts2 Commune3 

Household4 

Household5 

Household6 

Total 16 communes Total 8 districts Total 48 H.H. 

Public facilities 

- School 

- Office building 

- Public building 
+ 

+ 12 samples = 60 samples 

Total 12 facilities 



JICA Survey on Examination of Monitoring Methodology for Indicator of SDG6.3.1 in Vietnam 

Final Report 

29 

Based on the selection process mentioned above, 8 urban districts and 6 rural districts were selected as 

target districts in Hanoi, and 4 urban and 4 rural districts in Hai Phong, as shown in the tables and maps 

below. 

Table 2-24  Selected Districts for On-site Treatment Field Survey in Hanoi 

Provincial Cities/Districts Wards Area (km2) Population 
Density 

(people/km2) 

1 town (Thị xã) 

Sơn Tây Town  15 117.43 147,800 1,259 

12 urban districts (Quận) 

Ba Đình District 14 9.21 246,100 26,721 

Bắc Từ Liêm District  13 45.32 328,600 7,251 

Cầu Giấy District  8 12.32 266,300 21,615 

Đống Đa District 21 9.95 417,800 41,990 

Hai Bà Trưng District 20 10.26 317,200 30,916 

Hà Đông District 17 49.64 312,300 6,291 

Hoàn Kiếm District  18 5.29 160,500 30,340 

Hoàng Mai District 14 40.32 385,000 9,549 

Long Biên District 14 59.82 287,800 4,811 

Nam Từ Liêm District  10 32.19 230,700 7,167 

Tây Hồ District 8 24.39 164,100 6,728 

Thanh Xuân District  11 9.09 282,000 31,023 

Subtotal 157 307.8 3,398,400 11,041 

17 rural districts (Huyện) 

Ba Vì District 30 + 1 town 423.00 279,000 660 

Chương Mỹ District  30 + 2 towns 237.38 326,500 1,375 

Đan Phượng District 15 + 1 town 78 160,100 2,053 

Đông Anh District 23 + 1 town 185.62 380,800 2,052 

Gia Lâm District  20 + 2 towns 116.71 270,700 2,319 

Hoài Đức District 19 + 1 town 84.93 224,400 2,642 

Mê Linh District 16 + 2 towns 142.46 222,600 1,563 

Mỹ Đức District  21 + 1 town 225.25 190,500 846 

Phú Xuyên District  26 + 2 towns 171.43 204,700 1,194 

Phúc Thọ District 22 + 1 town 118.63 180,100 1,518 

Quốc Oai District 20 + 1 town 151.13 184,100 1,218 

Sóc Sơn District 25 + 1 town 304.76 334,200 1,097 

Thanh Trì District 15 + 1 town 63.49 234,400 3,692 

Thanh Oai District 20 + 1 town 123.87 195,300 1,577 

Thạch Thất District 22 + 1 town 187.44 203,000 1,083 

Thường Tín District 28 + 1 town 130.41 244,000 1,871 

Ứng Hòa District 28 + 1 town 188.18 201,700 1,072 

Subtotal 391 + 21 towns 2,932.69 4,036,100 1,376 

Total 563 + 21 towns 3,358.92 7,582,300 2,257 